(uick Rack:

Patented Rail-Free Mounting System
for Composition/Asphalt Shingle Roofs

Quick Mount PV

RESPECT THE ROOF



Table of Contents

Installation Instructions

l. QUICK Rack COMPONENTS.....cvveiieienieniiieeieeneeenereneeeneenns .1

I. QUICk RACK ASSEMDBLIES c.uvvnieiinieieiiiiiiiiiiieecieeeeeeeeenes .2

PO = VA =)o T U RN 4

IV.  Installing MouNntS...ccuviiniiiiiiiiiiiiiiiiii 5

V. Leveling the MOUNTS ........euviieiiiieccceeeeeeeeee e e e e 7

VI.  Installing the Clamps ...ccuureieiiiiiiriierieee e eeees 8
VII.  Installing the Modules.........coevvueeeierenieieiieeeeeeeeeeeeneeees . 10
VI, Wire Management ....ocueieeiiiniiiiniiienirieiiieieenneenecenneeenes 11

Reference
A. General RequiremMentS. .. eeeeeeereeiinireiieeriernerecenrenernneeness Ref-1

B.  Span Tables, Wind Exposure Category Table,

and Rafter Attachment Figures.......ccevveeeeieiiieiencneennnennn. . Ref-4
C. Code CoOmMPliaNCe. ettt e e eeneeeaa e Ref-14
D.  UL2703 Compliance Requirements .....ccoceuvveunvennvenncennnnn. . Ref-15
E. System Specifications and RatingS.....cccceeuvireuniriniiennnnnne. . Ref-19

E. ENgINEEring DIraWingS. ....ccccevueeeeeeeneeeeeenneeeseseneeseesnnneeseees Ref-20



|. Quick Rack Components

Quick Rack rail-free mounting system features QRack® technology. With only 3 main components and an

optional skirt, the system works with standard module frames and features Quick Mount PV’s high-quality,

patented Elevated Water Seal to ensure a long, watertight life on the roof. Components are pre-assembled and

ready for installation right out of the box.

Base Mount
Featuring Quick Mount PV’s patented
Elevated Water Seal.

Grounding Lug

Only one llsco GBL-4DBT grounding lug per
system is needed. Lug replaces cap screw in
base mount top slider.

BI7.2.3-28

Panel Clamp
Available in two lengths (2" & 8") for mid-clamping, end-clamping,
and module bridging that work with standard module frames.

Optional

Skirt
Snaps right into place for an elegant, streamlined finish.

Nov-2015, Rev O



NOTE: Part quantities are per assembly. For part measurements see pages Ref-20 - Ref-28 for engineering drawings.

Base Mount Assembly Parts

|z| Flashing x1

OBlock Slider x1

Top Sliderx1

|E| Custom Hex Head Cap Screw x1

|E| Serrated Flange Hex Nut x1

|E| T-30/Hex Head Structural Screw, 5/16" x1
[6] EPDM/SS Sealing Washer x1

|E| EPDM Screw Cover x1

Skirt Assembly Parts

El Skirt x1
Skirt Clip x2
Skirt End Cap, Right x1

IEl Skirt End Cap, Left x1

|E| Sheet Metal Screw x4

Bl 7.2.3-28 Nov-2015, Rev O



Panel Clamp Assembly Parts

[A] Clamp Base x1 [E] Hex Nutx1 (x2 for 8")
Panel Clamp (2" or 8") x1 E Serrated Flange Hex Nut x1 (x2 for 8")
Hex Head Cap Screw x1 (x2 for 8") |E| Clamp Spring (8" clamp only)

|E| Plastic Retainer Ring x1 (2" clamp only)

2" Panel Clamp Assembly 8" Panel Clamp Assembly

. T
. ;
n\l

Grounding Lug Assembly Parts

IZI llsco GBL-4DBT Grounding Lug with Set Screw x1
Slotted Stainless Steel Hex Head Cap Screw x1
Star Washer Stainless Steel x1

|E| Serrated Flange Stainless Steel Hex Nut x1

Bl 7.2.3-28 Nov-2015, Rev O



lll. Array Layout

Using your engineered design, locate array layout on the roof, and determine mount locations. See pages Ref-4 - Ref-14
for span tables, wind exposure categories, cantilevers, and engineering rules. See page Ref-2 for alternative Snow Country
Installation Requirements.

First row

penetration point

S T ey i |

Locate rafters that will receive a mount. Identify the  Mark off the locations for the bottom row of mounts. The
placement of the first row of mounts being aware that  penetration point for the first row is typically 3" up from the
the skirt will overhang the front of the array by 6" and the  butt of the shingle.

uppermost flashings will be at least 3 courses down from the

Module width or
length +1"

To determine the location for the next row of mounts, By measuring up in this manner, you are locating the center
measure up from the penetration point the dimension ofthe  point of the next mounts' penetration zone. Mark these
module plus 1" for the clamp spacing. points off with chalk.

The penetration zone is a 3" range from 1.5" above to 1.5"  Snap lines at these locations as these measurements
below the center point. Cutting the shingles is acceptable,  translate across the roof for the rest of the mounts.

but can be avoided by moving the penetration point up or

down by 1.5" from the center point.

BI7.2.3-28 Nov-2015, Rev O



V. Installing the Mounts

Tool Specs: Drill, roofing bar, 1/8"x 6" drill bit, T-30 Torx bit or 1/2" socket, appropriate sealant
Torque Specs: Lag bolt = 13 ft-Ibs in 65°F weather

Use roofing bar to break seals between 1st and Holding the drill square to the rafter, drill 3" deep  Fill pilot hole with appropriate sealant.
2nd, and 2nd and 3rd shingle courses. Be sure pilot hole into center of rafter using 1/8" aircraft

to remove all nails to allow correct placement extension bit.

of flashing. See page 6 for proper flashing

placement.

Optional: Apply an upside down U-shaped bead  Slide the base mount up underneath the second Be sure to orient the top slider to either the left

of sealant to the underside of the flashing before  course of shingles, so that the bottom edge of or right, except where needed at cantilevers and

insertion. Do not use excessive sealant. the flashing does not overhang the butt edge of bridge gaps, according to your design and to
shingles. comply with engineering best practices.

Swivel the base mount to gauge proper torque Cap the mounting block with the EPDM rubber Repeat steps 1-8 to install all mounts
when driving the lag bolt. Tighten until mounting  cover.

block stops swiveling easily. (In 65°F weather, this

would equal 13 ft-1bs.)

WARNING: These products are NOT designed for and should NOT be used to anchor fall protection equipment.

BI7.2.3-28 Nov-2015, Rev O



Additional Info

Mounts

Additional Tips and Information
® |tisnot necessary or advisable to use nails or other fasteners to secure the perimeter of the flashing.

® The Base Mount is made to work with standard and high-definition composition/asphalt and wood shingle
roofs with 5" to 5-5/8" courses.

® Depending on the season and climate, size and location of seal tabs, and quality of the shingles, the seal tabs
that adhere the shingle courses together may not effectively seal the shingles to the flashings. If this is the
case, simply add several quarter-sized dabs of manufacturer accepted sealant or asphalt roofing cement,
meeting ASTM D 4586 Type Il, between the flashing and the shingle above.

= Mounts should not be installed in areas of the roof susceptible to ice damming. Ponding water can travel
upward under shingles and reach the bolt penetration.

m Take care not to damage the roofing material while working on the roof. Removing stone granules and
deforming the shingles in any way can shorten the lifespan of the roofing. The value of the solar array is
directly affected by the condition of the roof it is attached to.

Proper Flashing Placement

Flashing positioned too low.
Nails not removed.

Keyway allows water entry. - Remove nails.

- = T
— - .

Moisture/debris

o
| 2nd course |
e

}
}
}

accumulation can
cause early shingle
degradation.
1 L]

S

INCORRECT Position Correct Position
No shingle cutting required

Acceptable Position
If shingle cutting is required, a 2"

gap between block and shingle is
recommended.

BI7.2.3-28 Nov-2015, Rev O



V. Leveling the Mounts

Tool Specs: 1/2" socket and wrench
Torque Specs: Top slider bolt =6 ft-lbs minimum

The modules in the Quick Rack system are unified by rigid panel clamps into a single flush surface, so small dips and curves
in the roofs surface may not be visually apparent. However, mounts that are close together should be level with each other.
To reduce time on the roof, use your own judgment about where a dip is significant enough to require leveling to maintain a
smooth looking surface. See page Ref-2 for alternative Snow Country height requirements.

R

Run astringline between thefirstand last mounts  The string acts as a guide for aligning the top To adjust in 1/4" increments move the top
in the first row. slider positions of all the mounts in the row. slider up or down one notch. To adjust in 1/8"
To adjust top slider height, remove machine increments rotate the top slider 180 degrees.
bolt, separate top slider from QBlock slider and Repeat for the other mounts until top slider
reinsert at proper location. elevations are uniform across the row.

Levelin any
order after 1 & 2

After aligning the first row horizontally, follow the same string alignment process vertically on far right and far left columns. Then align
each remaining row of the array (in any order).

BI7.2.3-28 Nov-2015, Rev O



VI.

Tool Specs: 1/2" box wrench

The modules are connected to the base mounts using 2" panel clamps, which can act as both mid clamps or end clamps,
see step 3. The 8" panel clamps are used to bridge modules together. 8" panel clamps can either be floating, or attached
to a base mount when the rafters align with a module intersection. Panel clamps include integrated grounding pins. See
page Ref-17 for grounding information.

Install all panel clamp assemblies. The bolt head  The spring in the 8" panel clamp allows you to  Whenthe2"or8"clampisused asanend clamp

underneath the clamp lines up and slides into  engage either one of the bolts by pressing down in either front or back row, be sure that the long

the channel on the top of the slider of the base the top clamp above the bolt. With the bolt head leg on the panel clamp aligns with the short leg

mount. engaged it slides into the channel on the top of on the panel base and is oriented away from
the slider. the module as shown above.

In most cases, 8" clamps are used to structurally bridge together modules with no base mount. Install 8" clamp in the correct orientation
However, if a rafter lines up with a base mount, it is also acceptable to use an 8" clamp attached to depending on your array design and the location
base mount to bridge modules together. of the module intersection.

Bl 7.2.3-28 Nov-2015, Rev O



Installing the Clamps & Skirt in the First Row

Only the front row needs to be aligned and locked down in order to assure a straight and secure skirt and array. All other
panel clamps in the following rows do not need to be aligned or locked into the base mounts. See page Ref-2 for alternative
Snow Country Installation Requirements.

Skirt snap channel

> . —

For the first row, clamp must be oriented with Use 2" box wrench on mid-clamp assembly Align first row of clamps using a string line.

skirt snap channel in downslope position. nut to tighten clamps to first and last (far left Tighten all aligned first row clamps using the 1/2"
and right) top sliders. wrench.

Skirt snap channel

Match the skirt cantilevertothe module cantilever Insert horizontal leg of the skirt into slotin clamp  Slide 8" bridge clamps onto the skirt segments at
based on your array design. base, then snap the skirt down in skirt snap the module intersections. Slide the clamp about
channel. halfway onto one side of the skirt, and then slide
the next segment of the skirt onto the other side
of the clamp, finishing by sliding the skirts flush

together.

Optional: Supplement skirt attachment by Install remaining skirt sections. Use skirt clips as  Skirtis optional but acts as an installation aide.
screwing horizontal leg of skirt to horizontal leg of needed to maintain alignment at skirt junctions.

clamp base using a #10x 5/8" long stainless steel,

self drilling, sheet metal screw.

BI7.2.3-28 Nov-2015, Rev O



VIl. Installing the Modules

Tool Specs: 1/2" socket and wrench or drill
Torque Specs: Panel Clamp = 13 ft-lbs minimum/20 ft-lbs maximum

Insert the bottom edge of the module frame into Where 2, 3, or 4 modules need to be connected, When the first row of modules is in place, tighten

the lower clamps. The top of the module sits on  slide the 8" panel clamp over the module frame.  down the panel clamps to a torque setting of 13

the lower portion of the clamp assembly for the The 8" clamp can either be floating or attached ft-Ibs in the bottom row only using a 2" socket

row above. to base mount if the rafters line up. See below for  on a drill or a torque wrench. DO NOT USE AN
proper module gap and clamp placement. IMPACT GUN.

The upper row of clamps should remain looseto  Complete wire management for the first row (see section VIll) and then continue installing modules
accept the next row of modules. for all rows, completing wire management for each row as it is installed, then tightening the lower
edge of each successive row.

Module Gap and Clamp Placement

Preferred Acceptable Unacceptable

- Within outer
timing marks

!
|

~ Outside of outer
timing marks

. 2Ya" Allowable
area for gap

¢ 2%4" Allowable
| area for gap

AN L

SRR, 2 i .'I H

The edge of the module frames must not sit outside the 2 74" allowable range indicated by the outer timing marks. The inner set of timing marks show
the 34" gap centered in the allowable space.

BI7.2.3-28 Jun-2015, Rev L
10



VIII. Wire Management

Tool Specs: Wire clips, flat head screw driver
Torque Specs: Grounding lug bolt = 35 in-Ibs, grounding lug set screw - see page Ref-19

Complete wire management on a row-by-row Before connecting the modules together, be sure  Connect the module leads together and tuck the
basis. With a two man crew, wire management to position one of the PV wires out to serve asthe  wires inside the module frame with wire clips on
and clamp tightening can be done at the same homerun connection. each side of the connectors.

time.

Wire Management
Recommendations

See pages 12-14 for suggested
wire configuration, clip
placement, and product
recommendations.

!

s

Clip wires to the inside of the module frame.
Repeat this process across the row of modules.
If there is remaining slack in the PV wires, use
additional clips to keep wires off the roof surface.

Installing the Grounding Lug

See page 3
for proper
hardware
assembly

-—

The system only requires one Ilsco GBL-4DBT Secure your wire to the lug by tightening the set
grounding lug. Replace the cap screw inanybase screw.

mount top slider with grounding lug hardware,

assembled per the diagram on page 3.

BI7.2.3-28 Nov-2015, Rev O
11



Additional Info

Wire Management

Wire Configuration and Clip Placement

Suggested Landscape Configuration

Junction Box

Suggested Portrait Configuration
B Straight or Combination Wire Clips

[l 90° or Combination Wire Clips
Junction Box

BI7.2.3-28

Nov-2015, Rev O
12



Additional Info

Wire Management

Suggested Micro-Inverter Landscape Configuration

g. R
T
JAEME Tamne asne

 Trunk Cable Bracket

. . . . Trunk i
Suggested Micro-Inverter Portrait Configuration W Trunk Cable Clip
[ 90° Trunk Cable Clip

L | | L| L| i
r' - Junction Box - Micro Inverter
Trunk Cable

L B PV WireClips
) @ @ | @ | @
.trrunl.(ca:’le =i | | | |

@ @ @ @ See next page for

Wire Clip Product
Recommendations

Bl 7.2.3-28 Nov-2015, Rev O

13



Additional Info

Wire Management

Wire Clip Recommendations

Rail-free systems are dependent on wire management clips that hold securely to both the wires and the module frames. After
extensive testing, we recommend the following products with this system.

Cable/Wire Type Straight Clips 90° Clips Straight and 90° Combo Clips
String Inverter Nine Fasteners DCS 1307 Heyco® Sunrunner®90° Wiley/Burndy® ACC-F90-1

Microinverter Nine Fasteners NFI-1463 Wiley/Burndy® ACC-FBC w/Unirap™ | Wiley/Burndy® ACC-FBC w/Unirap™
Cable Bundles Wiley/Burndy® ACC-FBC w/Unirap™ | Wiley/Burndy® ACC-FBC w/Unirap™  Wiley/Burndy® ACC-FBC w/Unirap™

For questions contact us at tech@quickmountpv.com or call (925) 478-8269.

BI7.2.3-28 Nov-2015, Rev O
14



Reference

A. General Requirements

The Span Tables, Wind Exposure Category Table, and Rafter Attachment Pattern Figures beginning on page Ref-4
are subject to the requirements shown in the table footnotes and to the following criteria. See Quick Rack V1.1-2 Base
Mount Code Compliance Report dated 7-24-2015 by Mar Structural Design if additional information is required.

o)
v
o
o
o
=
a
o

Region and Site

m Theroofis notin a special topographic region subject to wind speed-up effects, such as near or at the crest of a tall
ridge or hill (i.e. ASCE 7 topographic factor of 1.00). Refer to ASCE 7-10 Sec. 26.8 for determining if a roof is in a special
wind speed-up zone.

= The building is not a special occupancy structure such as a public school, public safety building or assembly building
(i.e. the ASCE 7-10 importance factor is 1.00 for snow and seismic loads, and the building is Risk Category Il for wind
loads).

® |n general, Quick Rack base mount capacity exceeds seismic lateral demands in almost all areas of the United States.
The tables list minor limitations in unusual regions where combined high snow and seismic loads may occur.

Roof Characteristics

® Theinstallation is on wood-framed roofs with composition shingle, wood sawn shingle, built-up roofing, or
membrane roofs, underlain by plywood, oriented strand board or solid 1x sheathing.

®  The existing roof structure should be generally code-compliant, and should not show signs of decay, fire damage,
significant added dead loads, structural modifications (such as removal of web members from carpenter trusses)
or any other condition that may weaken its load-carrying capacity. If there is doubt about the suitability of the roof
to carry the new PV array, a qualified licensed engineer should be retained to inspect and analyze the existing roof
structure.

m The PVarray is installed on the roof of an enclosed building with a mean roof height less than or equal to 35 feet. The
mean roof height is defined as the average height of the roof eave and the highest point on the roof.

® The roof pitch is between 2:12 (9.5 degrees) and 12:12 (45 degrees).

® Rafters have a minimum nominal width of 2" (1.5" actual width) and have a specific gravity of 0.42 or greater, allowing
lumber species groups that range from relatively lightweight, such as Spruce-Pine-Fir, Hem-Fir and Close Grain
Redwood, to denser woods such as Douglas Fir and Southern Pine.

® |n existing construction, rafters are dry and seasoned. In new construction, rafters are either Kiln-Dried (KD) or
Surfaced Dry (S-DRY), or, if Surfaced Green (S-GRN), have an in-field measured moisture content of 19% or less.

Installation Specifics

®  The maximum short edge panel width for PV modules installed in landscape orientation is 40".

m  The maximum long edge panel length for PV modules installed in portrait orientation is 66"

Bl 7.2.3-28 Nov-2015, Rev O
Ref-1



ERIIEIEIEN

Installation Specifics, cont'd

Each Quick Rack base mount is fastened to the roof rafter with one 5/16" nominal diameter structural screw, defined as
either a5/16" nominal diameter GRK RSS screw with Climatek coating or a 5/16" nominal diameter QMPV Dual-Drive
screw, each pre-drilled with an 1/8" pilot hole to prevent splitting. The structural screw shall be embedded at least 2.5"
into the roof rafter. The structural screw shall be torqued to achieve a snug fit of the mount to the flashing (the QBlock
Slider should not be able to rotate easily).

For all PV module orientations, the Quick Rack base mount Top Slider tracks are positioned parallel to roof slope and
connect to the module edges that run perpendicular to the slope. Alternate mounts so that approximately 50% of the
base mount “elevated seal regions” (toes) point in the nominal west (left cross-slope) direction with the remainder
pointing in the opposite direction. Exceptions are allowed at cantilevers and at bridge clamps between modules.

The PV modules shall be clamped to the Quick Rack track using the provided two-part clamp (clamp base and panel
clamp) and a 5/16" stainless steel (grade 18/8) machine bolt, torqued to no less than 13 ft-lbs and no more than 20
ft-lbs. For zero and low snow regions, the center of the machine bolt into the top slider shall be installed no more than
1.5" upslope or downslope from the center of the top slider. Machine bolts may be installed in any position along the
slots in the 8" clamp.

Snow country additional requirements must be followed when ground snow load is 21 psf or greater for landscape
orientation and 16 psf or greater for portrait orientation. See Snow Country Installation Requirements below.

The maximum PV mount and module cantilevers are defined in Figure 4 and enumerated in Tables 1B, 1C, 2B and 2C.

Per AC-428, the upslope and downslope edge of the PV array shall be no closer than 10" to the eave or ridge of the roof.
Per Tables 1B, 1C, 2B and 2C, the sides of the array shall be no closer than 12" to the gable end, rake or hip edges of the
roof (and more than 12" where required by the tables to achieve greater cantilever lengths).

To prevent excessive snow build-up, where the ground snow load exceeds 10 psf, the top edge of the PV array shall
be set no farther than 5 feet from the roof ridge, measured perpendicular to the ridge. Note that local fire jurisdictions
sometimes require that the top edge of the array be set no closer than a certain distance (often 3 feet) to the ridge.

If a skirt is installed along the bottom and/or top edge of an array, the gap between bottom of skirt and top of roof
surface shall be at least 1/2". Nominal left and right edges of the array shall remain open.

The dead load of the PV array (sum of the PV modules and Quick Rack base mount hardware) shall not exceed 3.5 psf.

This code compliance report is limited to base mount structural performance. The modules installed in combination
with Quick Rack shall also have UL 1703/2703 rated load capacities appropriate for the site’s wind and snow loads.

In regions subject to freezing, mounts must not be located in roof areas of potential ice dams.

In regions subject to snow loads, modules are not permitted in roof areas prone to snow drift.

Snow Country Installation Requirements

BI7.2.3-28

“Snow Country" are regions with the following ground snow loads:
21 psf or greater, for arrays with modules in landscape mode.

16 psf or greater, for arrays with modules in portrait mode.
See Figure 2B on page Ref- 9 for restrictions on downslope positions of clamps and maximum heights of mounts, as
also described below.

Nov-2015, Rev O
Ref-2



Snow Country Installation Requirements, cont'd

m Clamp position on top slider(+/- 1/8" installation tolerance):

At any bottom row of mounts, clamps shall be installed on top sliders so that the center of the machine bolt into the
top slideris 1.5" upslope from the center of the top slider.

Py
0N
(1]
=
(1]
>
(o]
(1]

For subsequent rows of mounts, clamps shall be installed so that the center of the machine bolt into the top slider
shall be installed no more than 1.5" upslope or 1.0" downslope from the center of the top slider.

® Height of mounts (measured from bottom of mount to top of top slider):
Default factory mount height: 4.0" from bottom of mount to top of top slider.
At the bottom row of mounts, full height +/- 0.5" adjustability is allowed (mount height =3.5" to 4.5")
For subsequent rows of mounts, mount height shall be no higher than 4.0" (default factory height), so that mounts

can only be adjusted to be 0.5" shorter (mount height =3.5" to 4.0").

= Note: These requirements will alter the steps for determining the location of the second row of mounts in the array
layout (see page 4).

After marking the locations of the first row of mounts in your layout, measure up the rafter from the penetration
point the width/length of the module plus 2.5". This is the center point of the penetration zone of the second row of
mounts.

The snow country penetration zone is 1" downslope from center and 1.5" upslope from center, for a range of 2.5".

For the remainder of the rows the penetration zone center point will be module width/length plus 1" upslope from
previous row, follow penetration zone range above.

Bl 7.2.3-28 Nov-2015, Rev O

Ref-3



‘uolleluaLIo 9dedspue| Ul S9[NPOW 404 UOII3JIP 9d0|S-SS04I JOOU 33 Ul Slulod JUSWYdeE JUNOW 3seq Uaamiaq Suloeds ayi si

“1°ZV 9|gqeL ‘¢ Xipuaddy 235 ‘Speo| mous pue d1WsIas YSiy Y3og JO UOIIRUIGWIOD [ENSNUN UB YHM SUO[3RI0| 04 ‘TT

‘UOJ3RWIOLUI [BUOIIIPPE 104 T XIpUSddy 335 "ET-DV 4O SUOIIDIISaI By} Jad 1030k} UOIIRIND PEO| JO} PASEaIdU| J0U 3Je pue ‘€T-DV D] Uo paseq aJe sajyoeded JUnon "0T

*sado|s Joou 93433p G 01 T°£¢ 03 Spuodsa.i0d ,2T:¢T 01 ¢T:£, @3uel yo1ud Joou ay) ‘sado|s Joou a9.39p £z 01 6 03 Spuodsa.iod ,2T:9 03 ZT:Z, 28ues youd Joou ay] ‘6
‘pPapuUSWIWO0d3 S| 3n0AR| JUNOW 3seq pasa33e1s e 949YM Peo| MOUS JO pulm Y31y Jo suoi3ad Joj € 3|qe] 93 '

(8'£D Aeruawwo) OT-£ IDSV 4o4) deydns Asaddijs pajoniisqoun 4oy eg-£ 814 0T-£ IDSVY PUB 2T =% ‘0'T =] ‘0°T = °D UO Paseq aJe SUOI1e|nd[ed peo| Mous "/

'0°T = ™| pue 3994 G¢ 40 Y313y Joos ueaw e yyum Sulp|ing || A10S93eD YSIY B UO Paseq aJe SUOI3e|NJ|ed PeO| PUIA 9
‘ydw G 3s9483U 0} PAPUNO ‘saINssaJd puim Swes 3y} 3anpoud 03 spaads puim OT-/£ IJSY WOJj Pale|ndjed-ydeq aJe spaads puim G-/ 3DSY "0T-Z ISV U0 paseq si 3|qel siyl S

'S3U213¥s PaYdelIe 3Y3 Ul UMOYS pue ‘193397 dduel|dwio) 9poD) paydelie 3y} Ul palels SUojpuod ay3 03 393[gNs si 3|qes syl

*(400. Jo 98pa ado|s-ss0.d) Aeule Jo 3Pa 159M JO 1SED |BUIWIOU BY] 1B (3|NPOW-J0-pUS 01 3]0q dWe|d) JDAS|IIUBD JUNOW WNWIXEW 3y} 10} DT PUe gT S3|qe| pue ¢ 24nSi4 995 °¢
*,99 X ,0F UBY) J98Je| OU BZIS S|NPOW Ad PAWNSSE UE UO Paseq S! d|qel siyl ‘¢

9|qe1 SIy1 ul palsl| Suioeds 9|geMO||e WNWIXeW JUNOW 3Seq yIey 321N 3yl T

Use the tables and Figures on the following pages to determine mount spacing for your array layout design.

B. Span Tables, Wind Exposure Category Table,

Reference

:S9]ON 9|qe]
WCE WCE WCE WCE WCE W€ WCE WCE .87 WCE WCE .87 WCE WCE .87 TTTT 03 CTiL
ydw oSt ydw ozt
wn WCE W87 W87 WCE W87 W87 WCE W87 W9 WCE :14 W79 WCE :i4 W79 11903 2T
Q W€ W€ W€ W€ W€ W€ WCE WCE .87 WCE WCE .87 WCE WCE .87 LTI 0A CTiL
— . . ydw oyt ydw 01T
W87 W87 W87 W87 W87 W87 W87 W87 W9 14 14 WelL 14 14 WelL T1:901 2T
> W€ W€ WC€ 43 43 43 WCE W87 W87 43 W87 W87 43 .87 W79 LTI 0 CTiL yduw 0T yduw 00T
mo W87 :i4 :i4 :i4 :14 :14 :14 W79 W79 W87 W79 WL 14 W79 WelL 119031 2TiT
L W€ W€ W€ W€ WCE WC€ 14 14 14 14 14 14 :14 .87 WelL TT:TT 0ACT:L
ydw ozt ydw g6
) W87 W87 :i4 :14 :14 :14 W79 W79 W79 W79 Wll wel W79 Wt Wt TT:9 01 ¢TiT
C WCE WCE 4 4 4 4 14 :14 :14 14 :14 :14 .87 W79 WelL TTTT 03 LT:L
ydw gTT ydw 06
Q W87 W87 :i4 W87 W87 14 W79 W79 W79 W79 Wel wel W79 WL WeL TT:9 01 CTiT
WCE WCE WCE WCE WCE WCE -4 .8V -4 -1 .8V .8V 4 W79 WL TTTT 03 CT:L
: . ydw oTT ydw g
= W87 W87 W87 W87 W87 14 Wel W79 W79 Wel Wel Wel Wl WL WL TT:9 031 ¢TiT
O a p) q a p) q a p) q a p) q a p) q 221d Jooy (1937 y38uauns) (19Aa7 2010135)
S A108331e) 24nsodx3 puim 0T-£ 3OSV S0-£ 3OSV
o+ 4sd 09 - 1S 4sd 05 - Tt ysd oy - 1€ ysd og - 12 ysd 0z -0 paads puim
M peo] mous punolo
|m uolleludIO adpaspuni ul s3INPOIA ‘Suldeds wWNWIXe|A JUNOA 3seq 3oey 2IND 'V 9|gel
©

Nov-2015, Rev O

BI7.2.3-28

Ref-4



Reference

'S9UO JOLI21Ul 8Y) UBYl AjIABSY 2J0W OU Papeo| aJe Aelle 8] JOpUN SI91JeJ 13 SJUNOW PUd 2yl 1Y) 2INSUD $3|e] 853yl Ul UMOYS JIAB|IIUBD 3|(BMO]|e WNWIXeW 3y] '8
‘(98ed snoinaud 93s) YT 9|qeL ul umoys Suieds Junow wnwixew ayl jjey (1) 40 ‘@roge DT Jo gT S9|qeL Ul UMOYS JIAS[1IUBD wnwixew ay3 (1)

:JO 19559] 31 3 ||BYS JOAI|IIURD JUNOW WINWIXBW 9Y) ‘PRO| MOUS punoJs jsd 0z aAoge :suoidal peoj mous YsiH £
*,.99X, 0 UeY) J981e| OU 3ZIS B|NPOW Ad PAWNSSE UB U0 paseq s 3|qel Syl 9

‘uolsuawip (3utidiooy) ue(d 3sea| Bulp|ing JO %OT 01 ,9€ SEIIU 193} OF UBYY JBPIM BPIS MOJIBU BY} YHM Sul

nqJo4 + °g

‘(7 @an814 93s) 9|npow Ja3awiiad Jo pua 03 ‘@8pa Joou Jay3o Jo diy ‘el ‘pud 3|qes wouy aduelsip 2do|s-5s04D |eJR1e| B3 SI ,,20UBlSIp 98pa J0od, YL ¥
*SUOIIEPUWIWIOIDI JBINJIBINUB PIIIXD JOU S0P JDAS|1IUED S[NPOW 18yl AJLIaA ||eys Jo||eisu| (f 24nSi4 99s) dwiepd jo 98pa 15950|2 0 S|NPOW JO PUD WOJ) PAINSEIW S|, JOAS|IIURD BNPOW,, dYL "€

¢ 40 ,9T) Suideds Jayes auo si uedsyoeq (DT 9|qe) 9|qel siyl Ul ‘(¢ a1nSi4 99s) JaAa|iIued ay) wouy psemul (Supeds Junow "a°1) ueds 15414 Y}

uedsyoeq, 3yl ¢

‘(7 24n814 935) 3|Npow Jo pud 03 (4apl|s doi ut) 3joq dwieyd JO J2IUID W) 3DUBISIP Y3 SI 3|Ge) SIYY Ul PIISI| JAAI|1IIUBD WNWIXEW JUNOW 3seq Yoey YIIND ayL ‘T

:S9)0N 3|qel
€T W0T W0t uST Wl na W91 ull ull M74 uC€ 43 174 CTTT 0 2T L
: - ydw osT ydw ozt
WET ult W0T uST W€t Wl 9T 44 ull M7z4 M74 uC€ W8Y 9 ¢1:9 03 21T
€T W0T W0t uST Wl na W91 ull ull M74 uC€ 43 174 CTTT 03 CT:L
: - ydw opT ydw ott
W€l WET M44 uST uST M74 W97 9T M44 M74 M7z4 M74 174 W8Y wCl ¢1:9 03 21T
Wb WET ult W0T uST 4 Wl 9T M44 ull M7z4 M74 uC€ W8t 9 CTTT 03 CT:L
: - ydw ogT ydw oot
€T ult M44 uST €t M74 W97 M74 44 M74 M7z4 M74 174 W9 wCl ¢1:9 03 21T
W€l WET M44 uST uST M74 W97 9T M44 M74 M7z4 M74 1174 W8t wCl CTTT 0 CT:L
. : ydw ozt ydw g6
ult M74 M44 4 M44 M74 M44 M74 44 M74 M7z4 M74 P9 wel wCl ¢1:9 03 21T
W€l ult M44 uST €t M74 W97 M74 M44 M74 M7z4 M74 174 W9 wCl CTTT 0 2T L
. : ydw STT ydw 06
ult M74 M44 4 M44 M74 M44 M74 44 M74 M7z4 M74 P9 wel wCl ¢1:9 03 21T
uET ult M44 uST €t M74 W97 M74 M44 M74 M7z4 M74 174 W9 wCl CTTT 0 2T L
. - ydw oTT ydw g8
M44 M74 M44 74 M44 M74 M44 M74 44 M74 M7z4 M74 wCl wel wCl 19 03 21T
a B q a ) g a B g a ) g a B ] Ud1d Jooy (19897 ya8uans) | (jana7 ad10135)
A10831e) 24nsodx3 puip Ai0891e) 2unsodx3 puip A10831e) 24nsodx3 puipy Ai0891e) aunsodx3 puip A10833e) 24nsodx3 puip 0T-£ 305V S0-£ 3DSV
(VT ajqeL #as) paads puIm
,CT = 9duelsiq a8p3 jooy .81 = dduelsig 28p3 Jooy W¥T = duelsiq 38p3 jooy +,9€ = 2oue3s|q 28p3 Jooy ueds [eaidAL

.72 10 ,9T = uedsyoeg |eaidAly yum JaA3[13UBD JUNON WINWIXBIA

uedsyjoeq ¢ 10 9T [edidAly Yylim uoileuallQ adpaspunT ul SSINPOJA ‘SI9A3|1IIUED 1S9 PUE 1S3 WNWIXEA JUNOIAl 3seg ey 32InD JT d|qel

‘(¥ @4n814 93s) 3|Npow Jo pua 03 (43|

*3|ge1 siy1 o1 Ajdde os|e yaiym ‘6 ysnouya € se1ou ‘ JT 3|qeL 39S ¢
‘YT 9|qel wouJ) ueds |eaidAl saydlew uedsydeq ‘(9T 9|qel) 9|ge1 siyl u] (¢ 24nS14 93s) JaAs|1IULD BY1 WO piemul (Sudeds Junow *a°1) ueds 1541} ay1 s, uedsyoeq, ayl 'z

s dol ut) 3jog dwied JO 193Uad WO IURISIP BY) SI B|qE] SIY} Ul PaIS]] JOAS|IIUED WNWIXEW JUNOW JSEeq oY 3IIND 3y °T

:S9)0N 3|qeL
. ub 9 w9 ull ul Wbt uST uST 44 " " w87 YN N ARYA
¢ ce 8 aeroad ydw 0sT ydw ozt
uST 9 Wl u8T 4 N1 uST 44 <4 143 114 W9 ¢1:901¢21:¢
ul u w9 ull ul ul Wbt uST uST 44 " " w87 AN N ARYA
o i ¢ ¢ 8 ranc ydw oyt ydwott
W8T ull Wl x4 n4’ 4 M74 44 44 Mz4 14 14 el ¢1:901¢21:¢
uST u9 Wl u8T ul 4 M1 uST 44 Mz4 " 4 ub AN N ARYA
¢ 8 o areroad ydw ogT ydw 001
uST W8T uCl W8T x4 Wt nx4 M4 44 N4 44 14 W9 el ¢1:901¢21:¢
W8T ull Wl nx4 T 4 Mz4 44 44 Mz4 w87 W87 wCl AN N ARYA
8 8 ¢ ¢ N ¢ . ydw ozt ydw s6
W8T W8T u8T uTe x4 ule <4 M4 M4 N4 <4 W9 Wl el ¢1:901¢21:¢
" u ull W8T nx4 T nx4 Mz4 44 Mz4 Mz4 w87 Wb wCl AN N ARYA
ST 8T z 8 9 ¢ acrae ydw §TT ydw 06
u8T W8T u8T uTe x4 uTT <4 M4 e M4 Mz4 W9 Wl el ¢1:901¢21:¢
" W8T ull W8T nx4 T nx4 Mz4 44 Mz4 Mz4 w87 Wb wCl YN N ARYA
ot 8 o ¢ areroad ydw otT ydw g8
W8T W8T W8T x4 uTe x4 e <4 M4 e N4 44 wel Wl el ¢1:901¢21:¢
a o) 4 a 2 d a o) 4 a 2 g a 2 4 Youd jooy (19797 ya8uans) | (jaAa7 ad1A43S)
A1o8a1e) aunsodx3 puim A10833e) 2unsodx3 puip A1o3a1e) aunsodx3 puim A10833e) 2unsodx3 puip A1o8a1e) aunsodx3 puim 0T-£ 30SV G0-£ 3DSVY
(VT 9|qeL 99s) paads puIm
2T = dduelsiq a8p3 Jooy 8T = ddue)sig a8p3 Jooy vz = @dueisiq a8p3 jooy +,9€ = ddue)siq 98p3 Jooy ueds eodAL

ueds |eaidA] = uedsyoeg yuim JaAs|1Iue) JUNOIAl WNWIXe|A|

VT 9|qel wouy uedsydeq |eaidAl Yim uoilelusllg adpaspuni ul S3|NPOIA ‘SISAS|13UED 1S9\ PUB 1SBT WNWIXE|A JUNOIAl 3Seg 3oey YaInD "gT d|qel

Nov-2015, Rev O

BI7.2.3-28

Ref-5



7'V d|qel ‘z xipuaddy 23S ‘speo| Mous pue d1wsIas YSiy Y1og 40 UOII_UIGUIOD [BNSNUN UB Y3IM SUOIIRIO0| Jo4 “TT

‘uoljewJojul [euonnippe 4oy T xipuaddy 935 "€T-DV JO SUOIIDIIISAI BY] Jad JOIIB) UOIIBIND PEO| JOJ PASEAIIUI JOU BJB pUB ‘ET-DV DJ| U0 paseq aJe saloeded JUNoA "0T
*sado|s JooJ 99439p S 03 T°£Z 01 Spuodsaliod ,zT:¢T 03 ¢T:£, d@3ues youd jJood ay3 ‘sadojs Joous 9a43ap £ 01 6 01 spuodsa.iod ,,z1:9 01 ZT:¢, @8ue. youd Joos 3yl ‘6

‘PapuaWIWodaJ S| IN0Ae| JUNOW 3seq paJagsels e a1aYM PeO| MOUS JO pulm Ysiy 4O suoiSal 1oy € 3|qe] 33S '8

(8°£D Aeuawiwio) OT-£ DSV '4a4) d2eyuns Auaddi|s paroniisqoun Joy eg-£ 814 0T-£ 3DSV PUR Z'T =) ‘0'T = °| ‘0°'T = ®D U0 paseq aJe Suol1e|nd|ed peo| Mous '/

'0'T = ™| pue 199} G€ J0 1YSIay JooJ ueaw e yum Sulp|ing || A10S331eD SIY e UO PAseq aJe SUOIIe|Nd|ed PEO| PUIA 9

‘ydw G 3sa4e3U 0} PAPUNOJ ‘s3NSSaId puIM BWEeS 3y} 3INPoJd 03 SPaads pulm OT-/ ISV WO} Pale|nd[ed-yoeq aJe spaads puim §0-/ 3ISY "0T-Z JISY U0 paseq si 3|qel syl °§

'S9Y23aYs PaydeNe Ay} Ul UMOYS pue ‘491197 ddueldwo) apo) paydelle ayl ul palels suolipuod ayy 03 303[qns st a|qel siyl
*(4004 J0 98pa 2do|s-s50.2) AeJie JO 9SPa 1SaM 1O ISED |[BUILIOU By} 1€ (3NPOW-J0-pud 01 }j0q dwe|d) JIA3|IIUED JUNOW WNWIXeW Y} 10} JZ PUe gz S9|qeL pue ¢ ainsi4 93S °¢
*,99 X 07 Uey} Ja81e| ou 3z|s 3|NPOW Ad PIWNSSE UE UO Paseq S 3|qel syl g
*UOI1BUBLIO }leJ3Jod Ul SIINPOW 10§ UO(3d3JIP 3dO(S-SSOJD JOOU Y3 Ul S3UI0d JUBWYDE}E JUNOW 3Se] UaM1aq Suideds ay3 s 9|qe) siyl Ul paisi| Suioeds 9|qemo||e WNWIXeW JUNoWw aseq ey 321N ayl ‘T

:S910N 9|geL
W97 W e W91 e 43 W97 74 43 [ARYAR Y ARYA

N . ydw oSt ydw ozt
M7z4 W 43 W e 43 MiZ4 74 43 ¢1:901¢Tie
M7z4 W e W e 43 MiZ4 74 43 [ARYAR Y ARYA

N . ydw oy ydw 0Tt
M7z4 wC€ 43 W uwC€ 43 MiZ4 uCE 43 ¢1:901¢Tie
M7z4 W e W e 43 MiZ4 74 43 [ARYAR Y ARYA

N . ydw o€t ydw 00T
43 wC€ 43 wC€ uwC€ 14 fir43 uCE 14 ¢1:901¢Tie
M7z4 W e W uwC€ 43 MiZ4 uCE 43 [ARYAR Y ARYA

. . ydw ozt ydw g6
43 wC€ uwC€ wC€ uwC€ 14 fir43 uCE 14 ¢1:901¢Tie
e W M74 wC€ 43 uwC€ wCE 4 14 [ARYAR Y ARYA

. . ydw STT ydw 06
43 wC€ 43 wCE 87 14 fiT43 w87 14 ¢1:901¢Tie
M7z4 W e wC€ uwC€ 43 fiT43 uC€ 14 [ARYAR Y ARYA

N . ydw 01T ydw 58
43 wC€ 43 wC€ 87 14 fiT43 w87 14 ¢1:901¢Te
a b} g a o) ! a b} g U211d Jooy (198971 ya8uang) | (19497 21AI3S)

A103918) 2unsodx3 puim 0T-£ 3OSV S0-£ 3OSV
Jsd Gy - 1€ 4sd o€ - 9T §sdgT-0 paads puim
peo] mous punoldo

Reference

UOI1BIUBLIQ }PULIOd Ul SI|NPOIA ‘Suldeds WNWIXEIAl JUNOA 9Seq 3oey Y2IND "V d|qel

Nov-2015, Rev O

BI7.2.3-28

Ref-6



Reference

‘S3UO JOLIAIUI 3Y] UeYL AJIARSY 310W OU Papeo] aJe Ae.le ay) Japun Sialjed 13 SJUNOW PUS 31 1eY1 34NSUS S3|BY 3SAY] Ul UMOYS J9AS|13UED 3|(BMO|[E WNWIXeW Y] ‘g
*(98ed snoinsid 93s) yz 3|qeL ul umoys Suideds Junow wnwixew ayl jjey (11) 4o ‘SA0qe 7 10 g7 $3|geL Ul UMOYS JSA3|1IU.d wnwixew ay (1)

:J0 195S3| 3Y} 3 ||BYS JIAS|IIUED JUNOW WNWIXEW Y} ‘PEO| MOUS puno.s ysd GT aA0qe :suoiSaJ peo| mous YsiH '/
*,.99X,,01 UBY) J98ue| OU ZIS 9|NPOW Ad PAWNSSe Ue UO paseq si 3|qel SiyL ‘9

uolsuswip (qunidiooy) ueid 1ses| Su
‘(¥ 24n814 99s) a|npow Js1awWiad Jo pus 01 ‘@8ps Jood Jay1o Jo diy ‘el
*SUOI1EPUAWILIOIAI JINJIBJNUBLU PIBIXD 10U SBOP JOAJ|1IIUED B|NPOW Jey) AjLIaA ||eys Ja|jeisu]
*(, ¥ 40 ,9T) Buioeds Js1yeu auo S| uedsydeq ‘(Dz 3|qeL) 9|qel syl u| (¢ aJn:

995) JaA3|!

q 40 %0T 03 ,9€ 3SB3I0UI 433} OF UBY} JOPIM SPIS MOLIBU BY} YHM SBUIp|INg 404 + °§

pua 3|qes Wo.y 9duelsIp 3dos-SS04d [eld3e| Y3 S|, 20UBISIP B8P3 40O, BYL ¥

ued 3y} WOy piem

‘(¢ 24n814 99s) dwed Jo 5pa 153S0|2 01 BINPOW JO PUS WO PAINSEIW SI , JOAI|IJUED BNPOW,, BYL '€
1 (Buroeds Junow *a°1) ueds 1541} 8yl SI  uedsydeq, ayL ‘¢

*(# 24n814 93s) 3|Npow Jo pus 03 (4api|s do ul) 3joq dwe|d JO JSIUSD WOy SUBISIP 3Y3 S| 3[qe) SIY} Ul PIJSI| JIAS|IIUBD WNWIXEW JUNOW Iseq 3oey YIND 3yl 'T

:S9J0N d|qeL
€ 6 14 W01 14 ull ull ull ull W97 Mz4 W€ CTTT 01 CTL ydw oSt ydw 0zt
u€ ub 4 w01 uv ull ull uCl ull We e W€ T1:901¢T:T
€ 6 14 W01 14 ull ull ull ull Mz4 Mz4 W€ T O CTL ydw ovT ydw oTT
€ 6 W01 W01 4 ull uCl ull ull We 43 W€ C1:901¢T:T
€ 6 14 W01 14 ull ull ull ull Mz4 Mz4 W€ T OICTL
. . ydw o€t ydw 00T
6 ub W€l w01 uST ull ull W91 ull ull Mz4 43 43 u8Y T1:901¢T:T
u€ ub ub W01 W01 4 ull ull ull ull ull Mz4 W€ W€ T 01 CTL
. . ydw ozt ydw 56
6 W€l u0T u0T uST ull ull W91 ull ull Mz4 43 43 u8Y C1:901¢T:T
ub ub W€l W01 W01 uST ull ull W91 ull ull Mz4 WCE W€ u8v T 01 CTL
. . ydw sTT ydw 06
6 W€l W€l u0T uST uST ull W91 W91 ull Mz4 Mz4 43 W8 :id T1:901¢T:T
6 ub W€l W01 W01 uST ull ull W91 ull ull Mz4 43 W€ u8v CTTT 01 CTL
. . ydw 0Tt ydw g8
6 W€l W€l u0T uST uST ull W91 W91 ull Mz4 Mz4 43 W8 :id T1:901¢T:T
a b} d a 2 d a 2 d a 2 ] a J ] Yo1d jooy Y18uans) 0IAI3S)
Aio3a1e) aunsodx3 puim Aio3a91e) aunsodx3 puim Ai0391e) aunsodx3 puim Aio391e) aunsodx3 puim Aio391e) aunsodx3 puim 0T-£ DSV S0-£ DSV
(v a1qeL 23s) paads puim
.21 = dduessiq a8p3 jooy 8T = 9ouelsiq a8p3 Jooy .F¢ = @dueisig 88p3 jooy +,9€ = dduelsiq 98p3 Jooy ueds [eatdAL

W2 10 ,9T = uedsyoeg [ealdAly Yum JaA3|1I3UBD JUNOIA] WNWIXBIA|

uedsyoeg ,tz 40 9T |e21dA1Y YHM UOIIBIUSLIQ 31D430d U] SI|NPOIA ‘SI9A3[1I3UBD 1SAN PUE 1SBT WNWIXE|A] JUNOA 35Bg YoBY YIIND T d|qel

*3|qe1 siy1 01 Ajdde osje yaiym ‘6 y8nouya € sajou ‘ Iz 3|qeL 29S ‘¢
'V 9|qeL wouy ueds [eaidAl sayoiew uedsyoeq ‘(gg d|qeL) 9|qe1 syl uj “( 24nS14 93s) J9AS|1IURI BY) Woly piemul (Suideds Junow “a1) ueds 1511 3yl sI  uedsyoeq, ayl 'z

*( @an814 93s) a|npow Jo pud 03 (Jap|i|s dol ut) 3j0q dwe|d JO J2JUID W) DUBISIP BY] S 3|e] SIY} Ul PAISI| JAAJ|IIUBD WNWIXEW JUNOW 3SEq oY 3IIND Yl 'T
:S9JON 3|qeL
uE uE 4 n4 ul ull uCl uST 9T nz4 W€ CTTT O CTL ydw osT ydw 0zT
€ 14 4 L ull uCl uST M74 M74 43 1903 CT°T
€ 14 4 L Wl uCl uST M74 M74 43 CTTT O CTL ydw opT ydw oTT
€ 14 4 L ull uST uST M74 W€ 43 1903 CT°T
€ 14 w9 4 ul Wl Wl uST M74 M74 W€ CTTT O CTL ydw ogT ydw 00T
14 6 Wl L Wbl uST uST 144 43 43 14 1903 CT°T
€ 14 v L Wcl WST WST fiz4 WC€ 143 CTCT 03 TTL ydw 0zt ydw 56
4 ub Wl ul 4’ uST uST 144 43 43 14 1903 CT°T
4 6 9 Wl L s uST uST 44 43 43 14 CTTT O CTL
: : ydw STT ydw 06
14 6 Wl Wl L Wbl uST 144 44 W€ 14 14 1903 CT°T
14 6 9 Wl L Wbl uST uST 44 W€ 43 14 CTTT O CTL
: - ydw 01T ydw g8
14 6 6 9 Wl Wl L Wbt Wbl uST 44 144 43 14 14 1903 CT°T
a J ) a J ) a J ] a J ] a J ] Y21ld jooy Y18ua.s) 92IAIBS)
A108a1e) aunsodx3 puim A1o8a1e) aunsodx3 puim A1o8a1e) aunsodx3 puim A1o8a1e) aunsodx3 puim A1o3a1e) aunsodx3 puim 0T-Z DSV G0-Z DSV
(vz 31qe 99s) paads puim
,ZT = dduelsiqg a8p3 jooy 8T = dduelsiqg asp3 jooy 7T = 2oueisiq a8p3 jooy +,9€ = 2oue)siq a8p3 Jooy ueds [ealdAL

ueds [ea1dA| = uedsyoeg yum JaAl|IaUBD JUNOIAl WNWIXEA

VT 9|gel woJy uedssoeg |eaidAl UM UOIIRIUSIIQ }DJI30d Ul SSINPOIA] ‘SIDAS|IIURD 1SN PUEB 1SBT WNWIXEIAl JUNOIA 3seg 3oey YIIND ‘9z d|9el

Nov-2015, Rev O

BI7.2.3-28

Ref-7



‘Aelle Jejos mau e jo uianed Suipeo) o14199ds ay3 ALied ued sassnJy SulISIXa 1eyy AJlIaA 0} Jaunjoejnuew ssnJy [euiS1Io 9y} Jo JaauISua |BINIONIIS B YHM }NSUO) ‘Sassnul poom 03 Ajdde jou saop a|qel siyl ‘g
*sadoy|s Joou 9a.89p G 01 T°£Z 03 Spuodsatiod ,zT:ZT 01 ¢T:Z, @8ues youd Joou ay) ‘sadojs Joou @a13ap £z 01 6 01 Spuodsatiod ,zT:9 0} ZT:Z, d8ues youd joos ay] ‘¢
‘( fpd xipuaddy ~jp21uy23 ~piN12N1IS "IDJOS/520p/N0B DI AdO - MMM//:d11y 1. B|qe|ieAR) SuO0jID)IDISU] JD|OS dolfooy |bIuapISaY Jof Xipuaddy [pajuyd3 ) [DINIINIIS

93 JO 4°Z UOI33S Ul PaqIIIsap Se sialjed Juadelpe yim paleys Ajjelzed aq 03 paWNSSe a1e SJUNOW 3Se 3.y 3IND WOJ) J93jeJ B UO SPEO| PA3eJIuaduo) '€

*( /s20p/n0b-pa ido mmm//:day

10 )00qapinb/buiyiwiad/b10"12]ua2Abiaua//:sd1ay 11 d|qe|ieAR) Y00qaping Builiwiad 4pjoS biuiofiib) STOZ 3y Jo € a8ed uo (suonejjeisu| A3iau3 Jejos

do1jooy [enuapIsay 4o} el [BINIINIIS) G# 1USWNI0Q 11Y|00] JO T a4ndi4 01 Ja4ay Suid3es |ensnun 1o Aedap ‘@8ewep Jo 9aJ) I 81n1ONIIS Jood Sunsixe ayl SulAjluan (q)
pue ‘s33e)s PalluN |BIUSUIIUOD BY3 JO Japulewal

3y} Ul Z "ON Ji4-auld-2onuds pue (Al ‘AN ‘VM ‘YO VD) SUIBIUNOIA AYD0Y BY3 JO 1SaM $31eIS Ul Z "ON Ji4 SB|SN0Q awinsse 0} 9|qeuoseal 3 JapISuod siaaulgud awos

‘3]qISIA 10U aJe sdwiels apeJd Jaquiny J| *( jwiyA1afos/apoa/sn/qnd/Bi0 321n0Ss3. Mb|//:sdI3Yy 1€ 3|qe|ieAe) 9pod a1e1s ulpasiadns Jejiwis 1o ‘(()T°Z'S08Y d|qel) apod

|enuaplisay |euoieutalu| 10z @41 ‘(()€'0T°80€Z @19eL) @po) Sulp|ing |euoileulaiu| ZTOZ Y 40 sa|qe) ueds Jaijed Jood ayi 1sulede sueds sa1jed Joou 3unsixa Sunayd (e)
:Aq speoj Joou paJinbal-apoa |edidAy Juoddns ued joou Sunsixa ay3 1eyl SulAjian 1oy a|qisuodsad si Ja||eIsul ayy ‘7

‘peaisul paJinbad si (Juswssasse SuliaauISus [eJn1oNJIS e ‘Aj9AIIBUIS) B J0) IN0AR| JUNOW 3seq pasabbpls e usym pue

‘ussned Joinbupral e ul paj|eIsul Usym |qeidadde aq 03 AjaYI| SI S3jeJ YN0y Jo pAIyl ‘puodas AISAS 03 paloydue si1ey) InoAe| Junow aseq e Usym 4oy sauljaping [esauss sapinoad ajqel siyl ‘T
‘6 24n314 Ul umoys usaned pasad8els syi asn pue Sudeds Junow aseq ay3 3NpaJ ‘pearsu| '3|qeidsdde TON S £ 24nSi4 ul umoys usaned paladsels syl 44
'6 24n814 U1 umoys uianied passs3eys syl asn pue Suroeds Junow aseq syl INpau ‘pealsul "3|qeidsdde TON S! g 24nSi4 ul umoys uianied pasadsels syl 4
‘synoAe| Junow aseq pasad8els s|qeidadde 4oy T - £ s24nSi4 995 “d1eldouddy se uayiBuauiS pue ssassyy Ajjeanionuis ‘Ajpaneusslly ‘sioyouy 4a83e1s = vs
‘syunow aseq Suliad8els 1noyum Aeuse Ad e 1oddns 03 Y18uauis Juaiolyns aney 03 Ajy1| st 1 ‘Aedle Y3 InoyHM Juelidwod 3pod SI J00J SUIISIXS SY3 SAIJIDA J3||BISUl 9] J| "UIS11Ed JOYduy JejnSuelday =| dvy

Reference

:S910N 9|qel
*xVS *VS VS dvd *xVS *VS VS dvd *xVS *VS VS dvy CTCT 03 CT:L ydw 0sT
*xVS *VS VS dvd *xVS *VS VS dvd *xVS *VS VS dvd Z1:9 01184
*%VS *VS VS dvd *%VS *VS VS dvd *%VS *VS VS dvy LT O TTL yduw opT
%% VS *VS VS dvy %% VS *VS VS dvy %% VS *VS VS dvy C1:9 03} 3el4
*xVS *VS VS dvd *xVS *VS VS dvd *xVS *VS VS dvy NH.WH 012T:L ydw ogT 45d 0T <
*xVS *VS VS dvd *xVS *VS VS dvd *xVS *VS VS dvd Z1:9 01184
*%VS *VS VS dvd *%VS *VS VS dvd *%VS *VS VS dvy LT O TTL yduw ST
#xVS *VS VS dvy #xVS *VS VS dvy #xVS *VS VS dvy C1:9 031 3el4
*xVS *VS VS dvd *xVS *VS VS dvd *xVS *VS VS dvy CTCT 01 CT:L ydw oTT
*xVS *VS S dvd *xVS *VS VS dvd *xVS *VS VS dvd Z1:9 01184
*%VS *VS VS dvd *%VS *VS VS dvd *%VS *VS VS dvy LT O TTL ydu 0T
%% VS *VS VS dvy VS VS dvy dvy VS VS dvyd dvy C1:9 03} 3el4
*xVS *VS VS dvd *xVS *VS VS dvd *xVS *VS VS dvy CTCT 03 CT:L ydw opT
VS VS dvd dvd VS VS dvd dvd VS VS dvd dvy CT:9 0114
*%VS *VS VS dvd *%VS *VS VS dvd *%VS *VS VS dvy NH.WH 01 ZT:L ydu 0T ;sdoT-1
VS VS dvy dvy VS VS dvy dvy VS VS dvyd dvy C1:9 03} 3el4
*xVS *VS VS dvd *xVS *VS VS dvd *xVS *VS VS dvy CTCT 03 CT:L ydw §TT
VS VS dvd dvd VS VS dvd dvd VS VS dvd dvy CT:9 01184
*%VS *VS VS dvd *%VS *VS VS dvd *%VS *VS VS dvy LT O TTL yduw oTT
VS VS dvy dvy VS VS dvy dvy VS VS dvy dvy C1:9 031 3el4
*xVS *VS VS dvd *xVS *VS VS dvd *xVS *VS VS dvy CTCT 03 CT:L ydw 0sT
*xVS *VS VS dvd VS VS dvd dvd VS dvy dvy dvy CT:9 01 1el4
*%VS *VS VS dvd *%VS *VS VS dvd *%VS *VS VS dvy LT O TTL yduw 0T
VS VS dvy dvy VS VS dvy dvy VS dvy dvy dvy C1:9 0} 1el4
*xVS *VS VS dvd *xVS *VS VS dvd *xVS *VS VS dvy CTCT 01 CT:L ydw ogT 4sdo
VS VS dvd dvy VS dvd dvd dvd dvd dvd dvd dvd C¢T:9 03184
*%VS *VS VS dvd *%VS *VS VS dvd *%VS *VS VS dvy LT O TTL yduw ST
VS dvy dvy dvy VS dvy dvy dvy dvy dvy dvy dvy C1:9 03} 1el4
*xVS *VS VS dvd *xVS *VS VS dvd *xVS *VS VS dvy CTCT1 03 CT:L ydw oTT
VS dvd dvd dvy dvd dvd dvd dvd dvd dvd dvd dvd C¢T:9 03184
y=u €=u Z=u T=u y=u €=u Z=u T=u y=u €=u Z=u T=u ydlld ooy ﬁwwamﬁ:_\s peo] mous punoJty
0T-£ 3OSV
sa2eds Ja1jey JO # = U ‘uideds JUNo|A aseg oey YIND
_ Ai0891e) aunsodx3 puip _

(sinoAeT 3uno|p) suianied Joyduy paladdels snsiaA Jejnduelday "€ a|qe)

Nov-2015, Rev O

BI7.2.3-28

Ref-8



Clamp and Top Slider Allowable Positions Figure 2B

Py
0N
(1]
=
(1]
>
0
(0]

Bl 7.2.3-28 Nov-2015, Rev O

Ref-9



ERIIEIEIEN

Cantilever Reference Figure 4

This figure references tables on pages Ref-3 - Ref-7.

Roof Edge Distance
Module Cantilever Clamp Provided By
(tip of module to end of clamp) Quick Mount PV
Max. Mount Cantilever Per PV Module
Tables 1B, 1C, 2B & 2C Ve
(tip of module to ctr of clamp bolt) 8" Bridge Clamp
Between Modules
L -
./ L L Backspan L Typical Span (Sy,) .
" " See Tables 1B,1C,2B & 2C " / See Tables 1A & 2A "
- ‘/\ =TT =TT =T J
V4 [V
§ = Rafter S acig
R pacing ) Alternate QBlock Slider Orientation
Side Wall at Use 8" Clamp at all mount cantilevers (exceptions allowed where needed at
Gable End greater than 12", locate clamp bolt in cantilevers and bridge clamps
Roof Edge (Hip ctr of slot opposite tip of cantilever between modules)
or Gable End) Quick Rack Base Mount
Roof Section
Bl 7.2.3-28 Nov-2015, Rev O

Ref-10



Rafter Attachment Pattern Figure 7

)
o
]
=
Sy = Base Mount Spacing 2
Sg = Rafter Spacing Quick Rack 2
n = Number Of Rafter Spaces uick ~Racl
=S,/ Sk n = 4 Rafter Attachment Pattern Base Mount

For Sg = 16" o.c.

/— PV Array
T T T T I T I T IT T IT
[ [ [ I i I I I J [|
| I I I I I I I I I
l Il I Il I I I I I

\/\
B
=
=
|
v

Row Height

[ i i i = i i i I
11 11 1 1 1 |l 1 i i 1l 1

Sg = 16" o.c. L
Sy =64"o.c. Typ.

Staggered Rafter Attachment Pattern

; — : Quick Rack
Install Additional Quick To Attain n = 2 Equivalence Base Mount
Rack Base Mounts At For Sg = 16" o.c.
PV Array Edge / PV Array
I I / I T T T T T T T T
I [ [ I I o I I I H/ |
I I [ [ [ I [ [ I I [
I I [ [ [ [ I [ I [
l Il [ [ [ [ I I I I [
l Il [ [ [ I I [ I I [
S I i [ ] [ I [ ] [ —x | S
I I [ [ [ I I [ I 5| |
l Il I [ [ [ I I I IR
| Il [ [ [ [ I I [ x|l
I I [ [ [ I I [ [ | x| |
[ yoo [N B I [
1 II\ 1l Il Il Il Il Il Il Il Il
Stagger Quick Rack Base Sg =16"o.c. L
Mounts Every Row e 2
Across 2 Rafters Sw = 64" 0.c. Typ.
Note: This staggered pattern is NOT acceptable where SA** is indicated for n=4 in Table 3.
Instead, reduce the base mount spacing to 32" and stagger per Figure 9.
Bl 7.2.3-28 Nov-2015, Rev O

Ref-11



Rafter Attachment Pattern Figure 8

)
o8
o
o
] Sy = Base Mount Spacing
2 Sk = Rafter Spacing Quick Rack
n = Number Of Rafter Spaces uick rac
=S,/ Sk n = 3 Rafter Attachment Pattern Base Mount
For Sg = 16" 0.c. & 24" o.c. /_ PV Array
M I I I I I I I I I I
R [T T— I I I J I
I [ [ [ I I I [ [ I [
I [ [ [ [ I I [ [ [
I [ [ [ [ [ [ I [ I [
l l [ [ [ [ I I [ I I
i [ [ ] I I D] I I Mm— S
I [ [ [ I I I [ I g\ |
I l [ [ [ [ [ [ [ IR
I [ [ [ l [ [ [ I Iz
| | R (-2
L [N B [N B I I
Il Il Il Il Il Il Il Il Il Il il
Sk = 16" 0.c. or 24" o.c. L
|
Sy = 48" o.c. Typ. for 16" Rafter Spacing
=72"o.c. Typ. for 24" Rafter Spacing
Staggered Rafter Attachment Pattern
p — : Quick Rack
Install Additional Quick To Attain n = 2 Equivalence Base Mount
Rack Base Mounts At For Sg = 16" 0.c. & 24" o.c.
PV Array Edge / PV Array
I / T T T T T T IT IT
ﬁ/ I T — R— J I
4 I [ [ I [ [ I I [
2o I [ [ [ I [ I [
ES I [ [ [ [ [ [ I [
E= I [ [ [ [ [ [ I [
<2 < i [ ] I I ] I —x | S
© @ I [ [ I I [ [ I g
n O =
2o I [ [ I [ [ [ 211
S5 I [ [ [ I I [ =1
QX 9]
i I I [ I I [ [ | =] |
- ks I/ L [— [ |
II\ Il Il Il Il Il Il Il Il Il
Stagger Quick Rack Base Sg =16"0.c. or 24" o.c. L
Mounts E R 7
(chnrosss \ge,g/aﬂ::;/ Sy = 48" o.c. Typ. for 16" Rafter Spacing
=72" o.c. Typ. for 24" Rafter Spacing
Note: This staggered pattern is NOT acceptable where SA* is indicated for n=3 or SA** is indicated
for n=4 in Table 3. Instead, reduce the base mount spacing and stagger per Figure 9.
Bl 7.2.3-28 Nov-2015, Rev O

Ref-12



Rafter Attachment Pattern Figure 9

)
o
]
=
Sy = Base Mount Spacing 2
Sr = Rafter Spacing Quick Rack 2
n = Number Of Rafter Spaces uick ~Racl
=S,/ Sk n = 2 Rafter Attachment Pattern Base Mount

For Sg = 16" 0.c. & 24" o.c.

/7 PV Array

I I I M I I I I I I / I
B! wm ! @m I @m @m !V
I l l l [ I I I I I I
I I I I I I I I I I I
I I I I I I I I I [ I
I l l l I I I I I I I
S i l B l L I L I B —x M S
I I I I I [ I I I g\
©
I I I I [ [ [ [ I 2
I I I I I I I [ [ x| |
L | IR R -4 |
L . DR B N B
Il Il I I Il Il Il Il Il Il I
Sk = 16" 0.c. or 24" o.c. L
7
Sy = 32" o.c. Typ. for 16" Rafter Spacing
=48" o.c. Typ. for 24" Rafter Spacing d
Staggered Rafter Attachment Pattern
; — : Quick Rack
Install Additional Quick To Attain n = 1 Equivalence Base Mount
Rack Base Mounts At For Sg = 16" 0.c. & 24" o.c.
PV Array Edge /— PV Array
I / I I I T T T T T IT / T
B/ m  o@m  o@wm  o@m 1
I I I I [ I [ [ I I I
I I I I [ [ I [ I I I
I l l l [ [ [ I [ [ I
I l l l [ I I [ I I I
S i ] I ] [ B [ Bl I B—x S
I I I [ I I I [ £
I | l l [ I I I I (IR
I l l l [ [ I I I x| |
I I I I I I I [ I el
F\ [l L . . B .
1 1 1 1 Il Il Il Il Il Il Il
Stagger Quick Rack Base Sg =16"0.c. or 24" o.c. |
Mounts E R 2
(ch;osss \;egaﬂ::; Sy = 32" o.c. Typ. for 16" Rafter Spacing
= 48" o.c. Typ. for 24" Rafter Spacing 1
Bl 7.2.3-28 Nov-2015, Rev O

Ref-13



Rafter Attachment Pattern Figure 10

Quick Rack
Base Mount

o
L
o
‘3" Sy = Base Mount Spacing
2 Sk = Rafter Spacing
n = Number Of Rafter Spaces
=S,/ Sk b n = 1 Rafter Attachment Pattern
For Sg = 16" 0.c. & 24" o.c. /7 PV Array
I T T m m m m T m w/ / m
I I [ [ I I I I I I J[ I
I [ [ I [ I I [ [ I I
I [ [ I [ I [ I [ I I
I [ [ [ I I I I I I I
> i ] ] B B B B D] Bl H—n
I [ [ [ [ I I I I 5|
T T T T T R T A
2
@)
EREEEREERE
1 1 I I 1 I I I 1 I I
Sg = 16" o0.c. or 24" o.c.
Sy = 16" o.c. Typ. for 16" Rafter Spacing
= 24" o.c. Typ. for 24" Rafter Spacing
C. Code Compliance
® 2009 International Building Code compliant
m 2013 California Building Code compliant
m  ASCE 7-05 Minimum Design Loads for Buildings and Other Structures compliant
m  ASCE 7-10 Minimum Design Loads for Buildings and Other Structures compliant
m  Conformsto UL SUB 2703, ETL listed by Intertek, see page Ref-15 for compliance requirements.
BI7.2.3-28

Ref-14

Nov-2015, Rev O



D. UL2703 Compliance Requirements

Evaluated and Approved Modules for use with Quick Rack

o)
v
o
o
o
=
a
o

Approved Modules

BenQ Green Triplex

PMO060MO02-XXX, PMO60PO0-XXX, PM245P00-XXX, PM250M01-XXX, PM245P03-XXX

ET Solar

ET-P660BB, ET-P660WB, ET-P660WW, ET-M660BB, ET-M660WW, ET-P660XXXWWG

LG Solar Mono X

LGXXXS1C-G3, LGXXXS1C-A3, LGXXXS1C-B3, LGXXXS1K-G3, LGXXXS1K-A3, LGXXXS1K-B3

LG Solar Mono X NeON

LGXXXN1C-G3, LGXXXN1C-A3, LGXXXN1C-B3

Trina Solar

TSM-XXX-PA05.05, TSM-XXX-PA05.08, TSM-XXX-PD05.05, TSM-XXX-PD05.08

Yingli Solar YGE 60 Cell

YLXXXP-29b 40mm, YLXXXP-29b 35mm

Suniva Optimus & MV Series

Black OPT XXX-60-4-1B0, Silver OPT XXX-60-4-100, MVX XXX-60-5-100

Hanwha Solar HSL 60 & HSL 72

HSL60P6-PB-0-XXXT, HSLE60P6-PB-0-XXXTW, HSL60P6-PB-0-XXXTB, HSL60P6-PB-4-XXXT, HSL60P6-PB-4-XXXTW,
HSL60P6-PB-4-XXXTB, HSL60P6-PB-1-XXX, HSL60P6-PB-1-XXXB

Canadian Solar

CSEP-XXXP, CSEP-XXXM, CS6P-XXXM All Black

Renesola 156 Series

JCOXXXS-24/Bb, JCXXXF-24/Bb-b, JCXXXS-24/Bb-b

Renesola Clarus, Virtus, & Virtus Il

JOXXXM-24/Bb, JXXXM-24/Bbv, JCXXXM-24/Bb, JCXXXM-24/Bbh

Bl 7.2.3-28 Nov-2015, Rev O
Ref-15



EWTESETEN

Approved Modules Cont’d

Hyundai Solar MF-Series & MG Series

HiS-SXXXMF, HiS-MXXXMG, HiS-SXXXMG

SolarWorld Sun Module Pro Poly & Plus Mono

SWXXX POLY, SWXXX-MONO, SWXXX-MONO BLACK

Note: Module wattage is represented by XXX in product codes.

BI17.2.3-28
Ref-16

Nov-2015, Rev O



Grounding Information

The Quick Rack rail-free mounting system may be use to ground and mount the PV module complying with UL 1703 only
when the specific module has been evaluated for grounding and mounting in compliance with the included instructions.

Grounding lug must be visible to inspectors from the perimeter of the array.

o)
v
o
w
o
=
a
o

To avoid breaking or disturbing the bonding path during routine maintenance one can use to following 2 options:
®  Add a second llsco GBL-4DBT grounding lug on the opposite corner of the array

m Use automotive jumper cables to reconnect broken grounding path during maintenance

Multiple Use Grounding Pins: Grounding pins within the Panel Clamp assemblies are multiple use bonding/grounding
devices. Module must be adjusted if panel clamps are loosened so there is fresh metal for the grounding pin to pierce
when retightened.

Grounding Method: The Quick Rack™ Rail-Free Mounting System by Quick Mount PV® has integrated grounding by use
of grounding pins located on each panel clamp, whether it be a 2 inch or 8 inch panel clamp. The grounding pin on the
clamp pierce the module frame by torquing a serrated flange nut on the clamp to 13 ft-lbs once the module frame has
been inserted into the clamp (see graphic below). The panel clamps electrically bond all module frames togetherin a
single array. Only one Ilsco GBL-4DBT grounding lug is required for an array, limited to 300 modules. The grounding lug
must be installed per Quick Mount PV instructions and use the supplied stainless steel hardware. The grounding of the
entire system is intended to be in accordance with the latest edition of the National Electrical Code, including NEC 250:
Grounding and Bonding, and NEC 690: Solar Photovoltaic Systems. See page Ref-18 for grounding path diagram.

Panel Clamps with Integrated Grounding Pins

Each panelclamp has integrated grounding pins.  Once both modules have been inserted, tighten ~ The module is grounded when pins bite into
clampdown. Theclampscanbeloosenedandre-  module frame.
tightened up to 10 times without compromising
the grounding function of the pins.

BI17.2.3-28 Nov-2015, Rev O
Ref-17



Grounding Path Diagram

Diagram Legend

9J0Uo.9joy

e Bonding Connection

— Bonding Path

X Grounding Lug Location

BI17.2.3-28 Nov-2015, Rev O
Ref-18



E. System Specifications & Ratings

= Maximum system size: 100ft x 100ft

® | andscape or portrait orientation

o)
v
o
w
o
=
a
o

m Maximum number of modules: 300

m Torque Specs:
Panel Clamps (5/16"-18 bolted connection) = 13 ft-lbs minimum/20 ft-lbs maximum
Top Slider Bolt (1/4"-20 bolted connection) = 6 ft-lbs
Grounding Lug Connection Bolt (10-32 bolted connection) =35 in-lbs
Grounding Lug Wire Set Screw:
»  4-6 AWG: 35in-lbs
» 8 AWG: 25 in-lbs
»  10-14 AWG: 20 in-lbs
= Maximum Fuse Rating: 20 Amps

m Fire Rating: For a non-integral module or panel, the assembly is to be mounted over a fire resistant roof covering
rated for the application. Quick Rack and Type | &2 listed panels comply with a Class A fire rating when mounted at
all possible Quick Rack Base Mount position both with and without the skirt on the front face of the array.

Bl 7.2.3-28 Nov-2015, Rev O
Ref-19



F. Engineering Drawings

DESCRIPTION

QTY.

FLASHING, 9" X 12" X .050", 5052, MILL

QBLOCK SLIDER, QUICK RACK, 2", 6061-Té, MILL

TOP SLIDER, QUICK RACK, 6", 6061-T6/6005A-T61, MILL

CAP SCREW, CUSTOM HEX HEAD, 1/4"-20 X 7/8" UNC-2A,
1/2"HEAD, 18-8 S

NUT, SERRATED FLANGE, HEX, 1/4"-20, UNC-2B, 18-8 SS

STRUCTURAL SCREW, QMPV, T-30 HEX WASHER HEAD, 5/16"
X 4-1/2", 18-85S

WASHER, SEALING, 5/16"ID X 3/4" OD, EPDM BONDED S$S

SCREW COVER, QBLOCK SLIDER, QUICK RACK, EPDM

ITEM
NO.
1
o
2
=
(0]
o 3
=]
) 4
o)
5
6
7
8
PROPRIETARY AND CONFIDENTIAL
TRE NFORMATION CONTAED N THS DRAWING i THE SOLE PROPERTY OF QUICK MOUNT PV, ANY REPRODUCTION IN PART OR AS
R ROTE WIHOUT THE WRITTEN PERMSSION OF GUICK MOUNT P | PROMBIED.
FTHIS EDGE TOWARDS ROOF RIDGE
12.00
— 2.00
6.00
Lf 4.50 —= —2.50
1.10
9.00
1.40 T—»
[ 3.92+50 '\
[ |
| HEIGHT *
\ADJUSTABLE/ H
.96
3.71
2.10
PROPRIETARY AND CONFIDENTIAL
R GLE WU THE WRNTEN PERMSRION OF UICK MOONT IV & RROHBTES. N PV ANY REFRODUCTION INPART OR A5
Bl 7.2.3-28

Ref-20

Quick Mount PV

TITLE:

QMQR-BM: QUICK RACK, V1.1,

BASE MOUNT ASSEMBLY

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN INCHES
E!

TOLERANCES:
FRACTIONAL+ 1/8 A DATE:  6/19/2015

SIZE DRAWNBY: RAD

DO NOT SCALE DRAWING | TWO PLACE DECIMAL  +.18

REV

2

THREE PLACE DECIMAL +.125 SCALE: 113 WEIGHT: 1.49 SHEET 1 OF 2

Quick Mount PV

TITLE:

QMQR-BM: QUICK RACK, V1.1,

BASE MOUNT ASSEMBLY

UNLESS OTHERWISE SPECIFIED: | SI7E | DRAWN BY:  RAD
DIMENSIONS ARE IN INCHES ’
TOLERANCES: A

FRACTIONAL* 1/8 DATE:  6/19/2015

DO NOT SCALE DRAWING |~ TWO PLACE DECIMAL  +.18

REV

2

THREE PLACE DECIMAL  +.125 SCALE: 1:4 | WEIGHT: 1.49 SHEET 2 OF 2

Nov-2015, Rev O



ITEM
NO. DESCRIPTION QTY.
1 |CLAMP BASE, QUICK RACK V1.1, 2", 6005A-T5/6061-T6, MILL| 1
2 PANEL CLAMP, 33MM, QUICK RACK, V1.1, 2", 6005A- 1 ol
T5/6005A-T61/6061-T6, BRONZE g‘
3 CAP SCREW, HEX HEAD, 5/16"-18 X 2" UNC-2A, 18-8 SS 1 2
()
4 NUT, JAM, HEX, 5/16-18, UNC-2B, 18-8 SS 1 3
5 RETAINER RING, EXTERNAL PUSH-ON, 5/16", CIRCULAR, 1 8
PLASTIC
6 NUT, SERRATED FLANGE, HEX, 5/16"-18, UNC-2B, 18-8 SS 1
1
|
1
Quick Mount PV
TITLE:
QMQR-CP33.2: QUICK RACK V1.1,
33MM CLAMP ASSEMBLY, 2 INCH
UNLESS OTHERWISE SPECFIED: | §7E | pDRAWN BY:  CAL REV
DIMENSIONS ARE IN INCHES
e e A oae 78005 2
TERECHIAICH COMARER s ovavic s o1 Pt OF QUK OUNT Y. A EFRODUCTON N AR O 5 DONOTSCALEORAWING | THE P ACETECIAL 2155 SCALE12 | WEIGHT034 | SHEET1 OF 2

__ OPTIMIZED FOR

*‘ - ’k 33MM MODULE

1.75 ﬂ-———% |
— =

: 490 —= 2000 [~
Quick Mount PV
TITLE:
QMQR-CP33.2: QUICK RACK V1.1,
33MM CLAMP ASSEMBLY, 2 INCH
UNLESS OTHERWISE SPECIFIED: SIZE  DRAWN BY: CAL REV
DIMENSIONS ARE IN INCHES |
TOLERANCES:
ERACTONAL: 178 A oae 782015 2
A T A SRS TR R o AT R R cn PONOTSCAEDRANG | 1oL BEGAL 155 SCAIE12 | WEGHTO34 | sHEETZ0F2
Bl 7.2.3-28 Nov-2015, Rev O

Ref-21



ERIIEIEIEN

ITEM
NO. DESCRIPTION QTY.
1 CLAMP BASE, QUICK RACK V1.1, 8", 6005A-T5/6061-T6, MILL 1
2 PANEL CLAMP, 33MM, QUICK RACK, V1.1, 8", 6005A-T5/6005A- 1
T61/6061-T6, BRONZE
3 CAP SCREW, HEX HEAD, 5/16"-18 X 2" UNC-2A, 18-8 SS 2
4 NUT, JAM, HEX, 5/16-18, UNC-2B, 18-8 SS 2
5 NUT, SERRATED FLANGE, HEX, 5/16"-18, UNC-28, 18-8 S 2
6 CLAMP SPRING, 8", QUICK RACK, V1.1, NYLON 66, BLACK 1
Quick Mount PV
TITLE:
QMQR-CP33.8: QUICK RACK V1.1,
33MM CLAMP ASSEMBLY, 8 INCH
UNLESS OTHERWISE SPECIFIED: S|ZE DRAWN BY: RAD REV
DIMENSIONS ARE IN INCHES
TOLERANCES: .
mesdn, A lowe s |3
LA 18 R AEL 16 SOLEFRCEETTY OF UICK MOLNT . ANY REPRODUCTION N PART OR A Do NOTSCALE DRAVING 1 1% ScAlE 12 | weGHT 120 sHEET1 OF2
__ OPTIMIZED FOR
‘,‘ | 875 ’_; 33MM MODULE
\
1.75 +—4 ‘ . J L\. =
— E!g — |J 500
| 4.50 8.000
Quick Mount Py
TITLE:
QMQR-CP33.8: QUICK RACK V1.1,
33MM CLAMP ASSEMBLY, 8 INCH
UNLESS OTHERWISE SPECIFIED: S|ZE DRAWN BY: RAD REV
DIMENSIONS ARE IN INCHES )
TOLERANCES: .
mesdn, A owe s |3
R ROCE WTHOUT HE WRITTEN PERMISSION OF GUICK MOUN v s PROHIBIED. OUNT PY- ANY REPRODUCTION IN PART OR AS DONOTSCALEDRAWING | 1y 1oee PLACE DECIMAL =125 | SCALE: 12 | WEIGHT: 1.20 SHEET 2 OF 2
Bl 7.2.3-28 Nov-2015, Rev O

Ref-22



ITEM
NO. DESCRIPTION QTY.
1 |CLAMP BASE, QUICK RACK V1.1, 2", 6005A-T5/6061-T6, MILL| 1
2 PANEL CLAMP, 35MM, QUICK RACK, V1.1, 2", 6005A- 1 ol
T5/6005A-T61/6061-T6, BRONZE 2‘
3 CAP SCREW, HEX HEAD, 5/16"-18 X 2" UNC-2A, 18-8 SS 1 2
()
4 NUT, JAM, HEX, 5/16-18, UNC-2B, 18-8 SS 1 3
5 RETAINER RING, EXTERNAL PUSH-ON, 5/16", CIRCULAR, 1 8
PLASTIC
6 NUT, SERRATED FLANGE, HEX, 5/16"-18, UNC-2B, 18-8 SS 1
|
1
Quick Mount PV
TITLE:
QMQR-CP35.2: QUICK RACK V1.1,
35MM CLAMP ASSEMBLY, 2 INCH
UNLESS OTHERWISE SPECFIED: | §7E | pDRAWN BY:  CAL REV
DIMENSIONS ARE IN INCHES
e e A oar 78205 6
TERECHIAICH COMARER s ovavic s o1 Pt OF QUK OUNT Y. A EFRODUCTON N AR O 5 DONOTSCALEORAWING | THE P ACETECIAL 2155 SCALE12 | WEIGHT034 | SHEET1 OF 2

__ OPTIMIZED FOR

35MM MODULE
*‘ 1.875 ’k

! 420 — 2000 (=
. .
Quick Mount PV
TITLE:
QMQR-CP35.2: QUICK RACK V1.1,
35MM CLAMP ASSEMBLY, 2 INCH
UNLESS OTHERWISE SPECIFED: | §17E | DRAWN BY:  CAL REV
DIMENSIONS ARE IN INCHES :
TOLERANCES:
e e A oae 782015 6
i*‘%&:ﬁ%ﬁgrﬁéiﬁﬁ%‘@g&“&gw B NIONT v & PRGBS, OUNT PV ANYREFRODUCTION INPART OR A3 DONOTSCALEDRAWING | [l L LA +125  |SCALE: 12 | WEIGHT:034 SHEET 2 OF 2
Bl 7.2.3-28 Nov-2015, Rev O

Ref-23



ERIIEIEIEN

ITEM
N DESCRIPTION Qry.
1 CLAMP BASE, QUICK RACK V1.1, 8", 6005A-T5/6061-T6, MILL 1
5 | PANEL CLAMP, 35MM, QUICK RACK, V1.1, 8', 6005A-T5/6005A- | |
T61/6061-T6, BRONZE
3 CAP SCREW, HEX HEAD, 5/16™-18 X 2" UNC-2A, 18-8 2
4 NUT, JAM, HEX, 5/16-18, UNC-2B, 18-8 5§ 2
5 NUT, SERRATED FLANGE, HEX, 5/16-18, UNC-28, 18-8 S 2
6 | CLAMP SPRING, 8 INCH, QUICK RACK, V1.1, NYLON 66, BLACK | 1
Quick Mount PV
TITLE:
QMQR-CP35.8: QUICK RACK V1.1,
35MM CLAMP ASSEMBLY, 8 INCH
UNLESS OTHERWISE SPECIFIED: SIZE DRAWN BY: RAD REV
DIMENSIONS ARE IN INCHES
N e A o 111272015 7
R T A SRS R TR GG o . Ao o DONOTSCAE DRANG | e ORaAL 135 SCALE12 | WEGHT121 |1 OF2
___OPTIMIZED FOR
‘.‘ 1875 ’_; 35MM MODULE
.
b \ E!g / p .500
‘ 4.50 8.000
Quick Mount Py
TITLE:
QMQR-CP35.8: QUICK RACK V1.1,
35MM CLAMP ASSEMBLY, 8 INCH
UNLESS OTHERWISE SPECIFIED: SIZE DRAWN BY: RAD REV
DIMENSIONS ARE IN INCHES
s e A oae 12205 7
iﬁg‘%‘?f%ﬁ§§§§3i§§%ﬁmm‘?ﬁ&i(ésa%tEN"fS’v"E’*;;S;‘é?#éS‘MO“N‘W ANYREPROBUCTION IN PART OR AS DONOTSCALEDRAWING | T P e R =155 |scaLe: 12 | weiGHT1.21 SHEET 2 OF 2
Bl 7.2.3-28 Nov-2015, Rev O

Ref-24



ITEM

NO. DESCRIPTION QTY.

1 CLAMP BASE, QUICK RACK V1.1, 2", 6005A-T5/6061-T6, MILL 1 o
(1]
2 PANEL CLAMP, 40MM, QUICK RACK, V1.1, 2", 6005A- 1 FDh
T5/6005A-T61/6061-T6, BRONZE =
(1]
3 CAP SCREW, HEX HEAD, 5/16"™18 X 2" UNC-2A, 18-8 S 1 g
(0]

4 NUT, JAM, HEX, 5/16-18, UNC-2B, 18-8 SS 1

5 RETAINER RING, EXTERNAL PUSH-ON, 5/16", CIRCULAR, 1
PLASTIC
6 NUT, SERRATED FLANGE, HEX, 5/16"-18, UNC-2B, 18-8 SS 1

Quick Mount PV*
TITLE:

QMQR-CP40.2: QUICK RACK V1.1,
40MM CLAMP ASSEMBLY, 2 INCH

UNLESS OTHERWISE SPECIFIED:
DIMENSIONS ARE IN INCHES

SIZE  DRAWNBY:  CAL REV

TOLERANCES:

oA e A oae 78005 5
PROPRIETARY AND CONFIDENTIAL TWO PLACE DECIMAL .18
THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF QUICK MOUNT PV. ANY REPRODUCTION IN PART OR AS DO NOT SCALE DRAWING -
A WHOLE WITHOUT THE WRITTEN PERMISSION OF QUICK MOUNT PV IS PROHIBITED. THREE PLACE DECIMAL *.125 SCALE: 1:2  WEIGHT:0.35 SHEET 1 OF 2

~_ OPTIMIZED FOR

40MM MODULE
*‘ 1.875 ’k

175 ——f=— |

[ 4.50 . 2000 |=—
Quick Mount PV
TITLE:
QMQR-CP40.2: QUICK RACK V1.1,
40MM CLAMP ASSEMBLY, 2 INCH
UNLESS OTHERWISE SPECIFIED: S'ZE DRAWN BY: CAL REV
DIMENSIONS ARE IN INCHES B
TOLERANCES:
JOLERANCES: A oae 7015 5
TR AR CEMRNE R e a1 s RO OF QUK MOWT . AN BEPRODUCTON M PR O 5 DONOTSCAE DRANING | T T e 1% scale 12 |weoHT03s | sHEET2OF2
Bl 7.2.3-28 Nov-2015, Rev O

Ref-25



ERIIEIEIEN

ITEM
NO. DESCRIPTION QTY.
1 CLAMP BASE, QUICK RACK V1.1, 8", 6005A-T5/6061-T6, ]
MILL
2 PANEL CLAMP, 40MM, QUICK RACK, V1.1, 8", 6005A- 1
T5/6005A-T61/6061-T6, BRONZE
3 CAP SCREW, HEX HEAD, 5/16"-18 X 2" UNC-2A, 18-8 SS 2
4 NUT, JAM, HEX, 5/16-18, UNC-2B, 18-8 SS 2
5 | NUT, SERRATED FLANGE, HEX, 5/16™18, UNC-2B, 18-8SS | 2
6 CLAMP SPRING, 8 INCH, QUICK RACK, V1.1, NYLON 66, 1
BLACK
Quick Mount PV
TITLE:
QMQR-CP40.8: QUICK RACK V1.1,
40MM CLAMP ASSEMBLY, 8 INCH
UNLESS OTHERWISE SPECIFIED: SIZE DRAWN BY: RAD REV
DIMENSIONS ARE IN INCHES
e /8 A oare n200s 6
TR BT ey oo oo s ponorseaorawne | TOTICETN S scae 12 weoHi12s | sueeriof2
~ OPTIMIZED FOR
40MM MODULE
" 1.875 ’——
= J
1.75 +—4 ! DLW
‘ \ E!g / Z} .500
‘ 4.50 8.000
Quick Mount PV
TITLE:
QMQR-CP40.8: QUICK RACK V1.1,
40MM CLAMP ASSEMBLY, 8 INCH
UNLESS OTHERWISE SPECIFIED: SlZE DRAWN BY: RAD REV
DIMENSIONS ARE IN INCHES )
T s /8 A oae 12205 6
Eg&ga%éﬁogEvgvg’sniwg&?:??éé”@S%W'gfdi&f&%Eﬁf?ffs%ﬁgﬁwﬁr“s‘ﬁMOWW ANYREPRODUCTION IN PART OR A3 DONOTSCALEDRAWING | [0 FLACE BEC AL S125 | SCALE:12 |WEIGHT:125 | SHEET2.OF2
Bl 7.2.3-28 Nov-2015, Rev O

Ref-26



ITEM

NO. DESCRIPTION QTY.
1 SKIRT, QUICK RACK, V1.1, 65.80", 6063-T6, BRONZE 1
2 SKIRT CLIP, QUICK RACK, V1.1, 2", 6063-T6, MILL 2

ITEM 1 : AVAILABLE IN 65.80" AND 66.70" LENGTHS

P
o
(1]
=
(1]
>
(o
(1]

ATTACH SKIRT
CLIPS AS SHOWN

DETAIL B
SCALE1:2
™~
3.91
491 65.80
Quick Mount PV*
TITLE:
QMQR-SL: SKIRT ASSEMBLY, QUICK
RACK, V1.1, LANDSCAPE
UNLESS OTHERWISE SPECIED: | SI7E | DRAWNBY:  RAD REV
DIMENSIONS ARE IN INCHES )
T /e A oaE 924015 2
I’Fﬁ‘:N:‘ﬁ':@?:ﬁéga%5’53’55%“5&:&&53& QUK MOUNT P & PROHISTEG . OUNT V- ANY REFROBUCTIONIN PARTOR AS DONOTSCALEDRAWING | 12 e AL +195  |SCALE: 18 | WEIGHT:594 | SHEeT 1 OF 1
e DESCRIPTION Qry.
1 SKIRT, QUICK RACK, V1.1, 40.125", 6063-T6, BRONZE 1
2 SKIRT CLIP, QUICK RACK, V1.1, 2", 6063-T6, MILL 2
ATTACH SKIRT
CLIPS AS SHOWN
DETAIL B
SCALE1:2
B.
3.91
491 40.13
Quick Mount PV
TITLE:
QMQR-SM: SKIRT ASSEMBLY, QUICK
RACK, V1.1, 40.125"
UNLESS OTHERWISE SPECIED: | S7E | DRAWNBY:  RAD REV
DIMENSIONS ARE IN INCHES )
T s 18 A o 22872014 ]
FERRERAIER ORI e ooy UK MOUNT S & PRONISTEG MOUNT PV ANY REPROBUCTIONIN PARTOR AS DONOTSCALEDRAWNG | O TLACE AL +125  |SCALE: 16 | WEIGHT:3.64 | SHEET1 OF 1
Bl 7.2.3-28 Nov-2015, Rev O

Ref-27



ERIIEIEIEN

e DESCRIPTION Qry.
|| END CAP, SKIRT, RIGHT, QUICK RACK V1.1, 5005-H34 - | |
BRONZE
5 ! 5 | END CAP, SKIRT, LEFT, QUICK RACK V1.1, 5005-H34 - |
] BRONZE
3 SCREW, SHEET METAL, #6 X 172", 18-855 - BLACK .
MARKOTE
.05
®
3.91
@
5.78
Quick Mount PV*
TILE:
QMQR-SC: END CAP, SKIRT,
QUICK RACK V1.1
UNLESS OTHERWISE SPECIFIED: SIZE DRAWN BY: RAD REV
DIMENSIONS ARE IN INCHES
T e A oae 27282014 1
B T S S TRERGIRIS: v A smwomucnonmram o DONOTSCAE DRAVING | e ST RaMAL 1125 SCALE 12 |WEGHTO19 | sHEET 1 OF 1
e DESCRIPTION Qry.
: GROUND LUG, 4-14 AWG, COPPER-TIN PLATED, | |
WITH SET SCREW
, |CAP SCREW, SLOTTED HEX HEAD, 10-32X 1" UNF2A, | |
18-8 5
3 WASHER, STAR, #10, 18-855 1
4| NUT, SERRATED FLANGE, HEX, 10-32, UNF-2B, 18855 | 1
ITEM 1: ILSCO CORP. PART NUMBER GBL-4DBT
Quick Mount PV*
TILE:
QMQR-GL: GROUNDING LUG
ASSEMBLY, QUICK RACK V1.1
UNLESS OTHERWISE SPECIFIED: SIZE  DRAWN BY: RAD REV
DIMENSIONS ARE IN INCHES
TN /e A oaE 9220015 2
1'55":figf%ﬁogEﬁiﬁgﬁ“émgm b MNT o 15 PROHISTES, M OUNT PV ANY REPRODUCTON INPARTOR AS DO NOTSCALE DRAWING | 1 MAL +125  |SCALE:21 | WEIGHT:008 | SHEET 1 OF 1
Bl 7.2.3-28 Nov-2015, Rev O

Ref-28



Notes

Bl 7.2.3-28 Nov-2015, Rev O



Notes

Bl 7.2.3-28 Nov-2015, Rev O



Notes

BI7.2.3-28 Jun-2015, Rev L



K.

Intertek
4008516

UL SUB 2703

BI7.2.3-28

Quick Mount PV

RESPECT THE ROOF

925-478-8269 | 2700 Mitchell Dr. | Walnut Creek, CA 94598

www.quickmountpv.com | tech@quickmountpv.com

©2015 by Quick Mount PV. All rights reserved.

Made in USA

Nov-2015, Rev O





